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For uperation of Rotary Mower and Sickle Bar attachements,
a2 Power take-off altachment is tequined. This consists of
the Power Take—O0ff Assembly, v Puliey {or Bovel Gaar
Shaft, Twlve Dedl, Belt Guard, and Bell stop packaged in one
carian.

For ease of attachmenl follow the steps owtlined balow:

. Mount Drive Pullcy te Shaft of Bevel Gear Assembly
S Firgue 1. and secure in place with Key and Set Screw.
Hubr of Driva Pulley iz to face inward. Dlace Drive Bell
cn Drive Pulley and mount Belt Guard Support to ingide
surface of Side Plate nearest Drive Pulley. See Figurs 5
for Mounting Bolt locaticn.  Attach the Delt Guard to the
Cruard Support As shown ln Flgure 1. Allow approximately
/16" clearance between Belt and Guard.
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2. Holding the Power Take-Off Assembly in left hand as
shown in Figure 2, position the tube of the Drive Bracket
Assembly botween the Bevel Gear Hoosing Side Plafes.
Align the holes lnSide Plates withthehels in Drive Bracket
Asgembly Tube and inscH Divot Pin through holes in Side
Dlates and Drive Eracket Aszembly Tube.

Fipure 2

3. Push Fivot Pl through the holes in Brackel and Tube
until the position of Cotler [Pin Hole in Pivot Pinis as
shown in Flgure 3. Secure in position with Cotter Din
furnished.

4. Aemeve Hex. Cap Screw D" from frame of Lractor
and mount bracket in place oo Lilt Lever Quadrant. See
Figure 4. Position the Fivot Bar Assembly flush axainst
bottom of Lift Quadrant and re-Iinstall Hex, Cap Screw and
tighten securely. Check alipnmen! of Deive Pulley on Bevel
Gear Shaft, driven pulley of Power Take-Off, and Idler
Fulley, and adjust.Driving Pulley if necessary.

4. Hemoye Front Hex. Cap Screw from FPull Bar. Replace
with stud 157273 provided. Shart end inseried. Slip on
Handle Assembly and tighten with Hex. HeadLock Nut to
permit Iree movement of hapdle. Mount <V Belt in place
on driven pulley as shown in Figure 5 and sHaech spring to
hole pravided in the bDotton: of the Bracket Assembly. Hook
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other end el the sprieg to the Handle Asscmbly. Mount
Belt 5top as shown with 3/8'" Bolt, Flat Washer, Lock-
washer, and Hex. Nul, When Implement is attached to
tractor with Idler Palley engaged, 1/8" clearance betwoeon
Belt Stop and back of V™ Bell is required. NOTH; sy
Belt tuns under Idler Folley. See Tigure 5.
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POWER TAKE-OFF

Ref Part Liel.| Part

Let Ho. Description © Let. Na. Deoseription

A 157285 .T.0, ~ Bracket AH T19002 Plain Wagher, 5/16*"

B 157263 Learing Housing Ad TLT525 Full Logk Hex. Mut, 516" =14
[ 154253 Meedle Bearing AK | 154252 Fivot Bar Ascemhbly

I TE27001 Groase Fitting AL TLIOGL Plain Washer, /3%

E 157473 Support Plate AM | TEOD0G Lock Washar 7/16"

F 154233 Pivot Rod, 5/8'" Diy. x 6-137167F AN 1220056 Enaolb

G 187270 U Bolt AP 157121 Fulley

H 720001 Lack Washer, 5/16™ AG | BOB1081 | Key

J 717001 Full Hex. MNat, 5/15%-18 ARl | 14152 Belt Guard Assembly

K 722007 Cotter Pin, 3/16" Dig.x1-1 /20 AR 705005 Hex. Cap Scrow, 3/8*-16x1"t
L 157268 Shaft Agsembly. P.T.0. AT 719601 Flain Washer, 3/8'7

M T13503 Sel Berew, 5F167-18 x 516 Al T20002 Lock Washer, 378"

N 061012 Washer AW TETDO3 " Full Hex. Nut, 3/8°*-15

P 157116 P.T.t Pulley AW | 157080 Belt Guard Support

[ 735003 Woddruff Koy #3-8/15* x 3/4" AX 705007 Hex. CapScrew, 516" =18 x 1%
1 16<14 5 Y Baelt AY Ta0001 Lock Warher, 57167

8 157263 ldler Lever Assembly AZ | 917001 Full Hex. Wuat, 5/16*-1%

T 1545234 Idler Pulley BA 161080 Belt Stop

u 718002 Plain Washer, 5/16" BE TOSOOT Hex. Cap Serew, 5/16-18x1'
¥ TO501G Hex. Cap Screw, 3/8"-16x1-1/4"" BC | 72d001 Lock Washer, 5/16™

W 157423 Siop BD | 7rTom Full Hex. Nut, 5/16-18

X 157272 Spacor BE | 7im0g2 Ploin Washer, 5/15"

T 15T2EBE Retaining Ring BF | lad1ss Handle Assembly

z 717510 Full Hex? Wut, 3/8%-1¢ BG | 183047 Spring Tenzion Hexd

AA | 157262 Tendlon Spring BPH ! fnsa1v Hex. CapSerow, 57167'-18x 374"
ADB 184153 Rod Gulde Assembly BJ 717511 Full Lock Hex. Nut, 5/16""=158
A 7174310 #ull Lock Hex. Mut, 378"-16 BK 157273 Stugt

AD | 8191045 | Spring BL | 717519 | Full Lock Hox. Nut, 7/16*'-14
AE | 83181022 | et Collar BM | 154355 Clutch Lever Assembly

AF 713001 Sel Screw. 1/4"-20 x 3/ BN 131084 Belt Guide

AG 1541408 Cluleh Rod Assembly Bp 1592134 Special Washer




LUBRICATION

Troe Power Take-0fF is lwbricated by means of one Grease
elrring localerl on the battom fvonl of the Drive Bracket
Assembly.  Qeeasionally spply grease by means of a
stapdard wrease yoa losded with actomotive type oreasc.
Ho snre to wipe dirt amd grit from prease [itting before
applving grease pun. Lubeicate #11 pivot polols and Idlar
Pulley Heﬂrlngs with ¥AE 20 il every fow hours of oper-
alinn.

OPERATION

Cperation of the Power Take-Off ik controlled by movernent
of the Cluteh Lever Assembly. See Figure 4. When the
Chite:h Lever ig in the forwanl raised position, the Cluteh
Red relesses the tension holdlng the ldler Pulley against
the Drive Deit, and power will not be transmitted to the
driven pulley of the Power Take-(ff Assembly. When the
Chluteh Lever ig in the back, depreossed position, the Clutch
Bod applies tenston 1o the Idler Pulley and as the Idler
Vulley takes wp the slack in the Drive Belt, power iz
transtnllivd from the Drive Fulley on Bevel Coear Box Shaft
to the driven pulley of the l'nwer Take-0Off. I‘igurc 4
shows Clutch Lever in Drive posilion.

AJUSTMENT

Al points A" and CR" of Flgure 4, choeck tightness of
Hex. Nut 10 bat sure thut Clgkeh Lever Azsembly and Clatch
Rod are free to plvot withowl bicding.

Flace Cluteh Lewer in “‘Drive' position and abserve clear-
ance befween collar “C* (Figure 4) and end of bracket.
When implement ia atiached to tractor, this clearance
should pormally be approximalely 3/47*; althls sclting the
Idler Pulley should Ge snugly against the Drive Belt. T
additional Lension s required, release Clutch Levar aml
logsch et Screw ob Collar and Slhde Collar [arther ack
on Clukch Homd.  Hetighten Set Screw in Collar and pat
Clutch Lever in Dovive positlon. Lecheek elearance. The
ltenzion gf the Idler Pulley ugainst the Drive Belt poust
he zellicien! Lo operale whichover tractor attachment is
being used. Any addillenal tenslon isunoeeessary and will
only wanse premature failure of Belts and Tiler Puiley
REaringS.



